FCC - TEST REPORT

Report Number : 68.950.15.289.01 Date of Issue:  October 29, 2015
Model . Le Max

Product Type . TD LTE digital mobile phone

Applicant . Lemobile Information Technology (Beijing) Co., Ltd

Address . WENHUAYING NORTH (No.1, LINKONG 2nd St), GAOLIYING,

SHUNYI DISTRICT, BEIJING, China

Production Facility . MAINTEK COMPUTER (SUZHOU) CO LTD
Address : NO. 233, JIN FENG ROAD, NEW DISTRICT, SUZHOU, CHINA
Test Result . W Positive O Negative

Total pages including
Appendices : 30

TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch is a subcontractor to TUV SUD Product Service GmbH according to the principles outlined
in ISO 17025.

TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch reports apply only to the specific samples tested under stated test

conditions. Construction of the actual test samples has been documented. It is the manufacturer's responsibility to assure that additional production units of this
model are manufactured with identical electrical and mechanical components. The manufacturer/importer is responsible to the Competent Authorities in Europe
for any modifications made to the production units which result in non-compliance to the relevant regulations. TUV SUD Certification and Testing (China) Co.,
Ltd. Shenzhen Branch shall have no liability for any deductions, inferences or generalizations drawn by the client or others from TUV SUD Certification and

Testing (China) Co., Ltd. Shenzhen Branch issued reports.

This report is the confidential property of the client. As a mutual protection to our clients, the public and ourselves, extracts from the test report shall not be

reproduced except in full without our written approval.
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2 Details about the Test Laboratory

Details about the Test Laboratory

Test Site 1
Company name:

Telephone:
Fax:

Test Site 2
Company name:

FCC Registration
Number:

Telephone:
Fax:

TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park,

Nantou Checkpoint Road 2, Nanshan District,

Shenzhen City, 518052,

P. R. China

86 755 8828 6998
86 755 8828 5299

Shenzhen Academy of Metrology and Quality Inspection
National Digital Electronic Product Testing Center
NETC Building, No.4 Tongfa Rd., Xili,

Nanshan, Shenzhen,

China

97379(open area test site) and
274801 (semi anechoic chamber).

+86 755 8692 8965
+86 755 8600 9898-31396

Remark: All test items were performed at Site 2.
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3 Description of the Equipment Under Test

Description of the Equipment Under Test

Product:
Model no.:
FCC ID:
Brand Name:

Rating:

RF Transmission
Frequency:

Modulation:

Antenna Type:

Antenna Gain:

Description of the EUT:

TD LTE digital mobile phone

Le Max

2AFWMLEMAX

Letv

DC 3.8V by Li-ion Battery or DC 5.0V/2A by adapter
Powered by external power supply:

Adaptor Input: 100-240VAC, 50/60Hz; 500mA
Adaptor Output: 5.0V, 2A

5.150GHz~5.250GHz;
5.745GHz~5.825GHz

802.11a: BPSK, QPSK, 16QAM, 64QAM, OFDM

802.11n: BPSK, QPSK, 16QAM, 64QAM

802.11ac: BPSK, QPSK, 16QAM, 64QAM, 128QAM, 256QAM
PIFA Antenna

-3.1dBi

The Equipment Under Test (EUT) is a Mobile Phone with WIFI
function which operated at 5GHz
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4 Summary of Test Standards

Test Standards

FCC Part 15 Subpart E, | PART 15 - RADIO FREQUENCY DEVICES

10-1-2014 Edition Subpart E - Unlicensed National Information Infrastructure Devices
FCC Part 15 Subpart C | PART 15 - RADIO FREQUENCY DEVICES

10-1-2014 Edition Subpart C - Intentional Radiators
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5 Summary of Test Results

®

Technical Requirements

FCC Part 15 Subpart E, FCC Part 15 Subpart C
Test Condition Pages Test Result

Pas Fail N/A
15.207Conducted Emission AC Power Port 10 X L] L]
15.403(a)(5) Emission bandwidth 14 = ] ]
15.407(a)(1) 15.407(a)(3) Maximum Conducted 30 =4 [] []
Output Power
15.407(a)(1) 15.407(a)(3) Peak Power Spectral 33 X L] L]
Density
15.407(b)(1) 15.407(b)(4) 15.407(b)(6) 15.407(b)(7) 46 = ] ]
15.209 Unwanted Emissions
Duty Cycle 111 X [] []
15.407(h) Dynamic Frequency Selection (DFS).* L] L] X

NOTE 1“*": According to 15.407(h) this requirement only applies to transmitters operating in the

5.25-5.35 GHz and 5.47-5.725 GHz bands.

Test Method:
FCC KDB 558074 D01 DTS Meas Guidance v03r02
FCC KDB 662911 D01 Multiple Transmitter Output v02

KDB 789033 D02 General UNII Test Procedures New Rules v01
ANSI C63.10-2013, American National Standard for Testing Unlicensed Wireless Devices
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6 General Remarks
Remarks

This submittal(s) (test report) is intended for FCC ID: 2AFWMLEMAX complies with Section
FCC Part 15, Subpart E Rules.

SUMMARY:
All tests according to the regulations cited on page 5 were

B - Performed

O - Not Performed
The Equipment Under Test

W - Fulfills the general approval requirements.

O - Does not fulfill the general approval requirements.

Sample Received Date: September 6, 2015
Testing Start Date: September 7, 2015
Testing End Date: October 27, 2015

- TUOV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch —

Reviewed by: Prepared by:
John Zhi Alan Xiong
EMC Project Manager EMC Project Engineer
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7 Test setups

7.1 AC Power Line Conducted Emission test setups

40em
B EUT Measuning

Recerver
B0rm | |
|1

N

|™

LISN

7.2 Radiated test setups

Semi-Anechoic Chamber

[ ]

Computer
o 3m i
| | | ‘ | ‘ ‘ Pre-Amplifier f—
[—— T rntable
Ground Plane
_\,-[easurjng
Receiver
7.3 Conducted RF test setups
Measuring receiver EUT
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8.Technical Requirement

Auxiliary Equipment Used during Test:

DESCRIPTION

MANUFACTURER

MODEL NO.(SHIELD)

SIN(LENGTH)

The system was configured to channel 36(5180MHz), 40(5200MHz), and 48(5240MHz) for 802.11a &
802.11n-HT20, Channel 38(5190MHz); 46(5230MHz) for 802.11n-HT40, Channel 42(5210MHz) for

802.11ac VHT80.
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9 Technical Requirement

9.1 Conducted Emission

Test Method

1.
2.

3.
4.

Limit

The EUT was placed on a table, which is 0.8m above ground plane

The power line of the EUT is connected to the AC mains through a Artificial Mains
Network (A.M.N.).

Maximum procedure was performed to ensure EUT compliance

A EMI test receiver is used to test the emissions from both sides of AC line

Frequency QP Limit AV Limit
MHz dBuV dBuVv
0.150-0.500 66-56* 56-46*
0.500-5 56 46
5-30 60 50
Decreasing linearly with logarithm of the frequency

Report Number: 68.950.15.289.01 Page 10 of 115

TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch

Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District, Shenzhen City, 518052, P. R. China Tel. +86 755 8828 6998,

Fax: +86 755 8828 5299



Conducted Emission

Product Type . TD LTE digital mobile phone
M/N : Le Max
Operating Condition : Charging and Transmitting
Test Specification . Line
Comment . AC 120V/60Hz
Lewd [cBM]
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Conducted Emission

Product Type . TD LTE digital mobile phone
M/N : Le Max
Operating Condition : Charging and Transmitting
Test Specification : Neutral
Comment . AC 120V/60Hz
Levdl [cBM]
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Conducted Emission

Model No.: Le Max

Test mode: Charging and transmitter

Frequency |Correction Quasi-Peak Average
MHz Factor issi issi
( ) (dB) Reading ET;SVS;n Limits Reading ET':\:/SGI:)” Limits
(dBuv) (dBuV) (dBuv) (dBuv) (dBLV) (dBuv)
0.166 9.7 38.5 48.2 65.2 22.3 32.0 55.2
0.518 9.8 324 42.2 56.0 22.9 32.7 46.0
Li 1.342 9.8 31.6 41.4 56.0 21.0 30.8 46.0
N€  |1.498 9.8 31.7 41.5 56.0 21.4 31.2 46.0
1.670 9.8 30.9 40.7 56.0 20.6 30.4 46.0
19.384 9.9 32.4 42.3 60.0 22.8 32.7 50.0
0.446 9.7 29.7 39.4 56.9 22.9 32.6 46.9
0.510 9.8 29.7 39.5 56.0 22.2 32.0 46.0
Neutral 1.538 9.8 26.8 36.6 56.0 19.4 29.2 46.0
eural 19512 [9.9 27.6 37.5 60.0 21.7 31.6 50.0
REMARKS: 1. Emission level(dBuV)=Read Value(dBuV) + Correction Factor(dB)
2. Correction Factor(dB) =LISN Factor (dB) + Cable Factor (dB)+Limiter Factor(dB)
3. The other emission levels were very low against the limit.
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9.2 Emission bandwidth

1. Test Method of 26dB Bandwidth

According to KDB789033 D02

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Measure the maximum width of the emission that is 26 dB down from the maximum of the
emission. Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.

Limit: No limit

2. Test Method of 6dB Bandwidth

According to KDB789033 D02

a) Set RBW = 100KHz

b) Set the video bandwidth (VBW) = 3 x RBW

c) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental emission.

Limit: 2500KHz

3. Test Method of 99% Bandwidth

According to KDB789033 D02

a) Set center frequency to the nominal EUT channel center frequency

b) Set span = 1.5 times to 5.0 times the OBW.

c) Set RBW =1 % to 5 % of the OBW

d) Set VBW = 3 - RBW

e) Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)
shall be used.

f) Use the 99 % power bandwidth function of the instrument (if available).

g) If the instrument does not have a 99 % power bandwidth function, the trace data points are
recovered and directly summed in power units. The recovered amplitude data points,
beginning at the lowest frequency, are placed in a running sum until 0.5 % of the total is
reached; that frequency is recorded as the lower frequency. The process is repeated until
99.5 % of the total is reached; that frequency is recorded as the upper frequency. The 99%
occupied bandwidth is the difference between these two frequencies.

Limit: No limit
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Test result as below table:

For the 5.2G Band
IEEE 802.11a modulation Test Result

Channel Measured Measured
Channel Frequency 99% Bandwidth | 26dB Bandwidth
(MHz) (MHz) (MHz)
Low 5180 16.222 18.90
Mid 5200 16.218 18.85
High 5240 16.208 18.95

Agilent Spectrum Analyzer - Occupied BW
RF S50 Q

SEMSE:INT] ALIGM AUTO 07:43:04PM Oct 23, 2015

|
Center Fre

q 5.180000000 GHz

#IFGain:Low

——  Trig:Free Run

Ref Offset 1 dB.
Ref 20.00 dBm

Center 5.18 GHz
#Res BW 240 kHz

Occupied Bandwidth

16.222 MHz

-2.157 kHz
18.90 MHz

Transmit Freq Error
x dB Bandwidth

Report Number: 68.950.15.289.01

Center Freq: 5180000000 GHz Frequency

AvglHold: 100100

Radio Std: None

#Atten: 30 dB Radio Device: BTS

Center Freq
5.180000000 GHz

CF Step
3.000000 MHz

Span 30 MHz )

#Sweep 100 ms

uto

#VBW 750 kHz

Total Power 17.1 dBm

Freq Offset
0Hz

OBW Power
x dB

99.00 %
-26.00 dB
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Agilent Spectrum Analyzer - Occupied BW.

RF 50 @ SEMNSE:INT]

ALIGHN AUTO 07:44:04 PM Oct 23, 2015

Center Freq: 5.200000000 GHz
—— Trig:Free Run
#Atten: 30 dB

| e
Center Freq 5.200000000 GHz
#IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.2 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power

16.218 MHz
-2.165 kHz
18.85 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW

RF 50 @ SEMSE:INT]

Radio Std: None Frequency

AvglHold: 100/100

Radio Device: BTS

Center Freq
5.200000000 GHz

CF Step
3.000000 MHz

Span 30 MHz Mo

#Sweep 100 ms Auto

17.2 dBm FreqOffset

0Hz

99.00 %
-26.00 dB

ALIGM AUTO 07:44:41PM Oct 23, 2015

Center Freq: 5.240000000 GHz
—— Trig:Free Run
#Atten: 30 dB

R I
Center Freq 5.240000000 GHz
#IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.24 GHz
#Res BW 240 kHz

#VBW 750 kHz

Occupied Bandwidth Total Power

16.208 MHz
-2.005 kHz
18.95 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Report Number: 68.950.15.289.01

Radio Std: None Frequency

AvglHold: 100/100

Radio Device: BTS

Center Freq
5.240000000 GHz

Span 30 MHz,
#Sweep 100 ms|smw

18.1 dBm FreqOffset

0Hz

99.00 %
-26.00 dB
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IEEE 802.11n-HT20 modulation Test Result

Channel Measured Measured
Channel Frequency 99% Bandwidth | 26dB Bandwidth
(MHz) (MHz) (MHz)
Low 5180 17.351 20.27
Mid 5200 17.349 20.13
High 5240 17.343 20.06

Agilent Spectrum Analyzer - Occupied BW
k5 @ @
Center Freq 5.180000000 GHz

Center 5.18 GHz

#Res BW 240 kHz

SEMSE:INT] ALIGM AUTO

07:45:34 PM Oct 23, 2015

——
#IFGain:Low

Ref Offset 1 dB.
Ref 20.00 dBm

Occupied Bandwidth
17.351 MHz

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW

RF

|
Center Freq 5.200000000 GHz

Center 5.2 GHz

#Res BW 240 kHz

50 Q

1.363 kHz
20.27 MHz

Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 750 kHz

Total Power

OBW Power
x dB

SEMSE:INT] ALIGM AUTO

16.8 dBm

Radio Std: None Frequency

Radio Device: BTS

CF Step
3.000000 MHz

Span 30 MHz )

#Sweep 100 ms

uto

Freq Offset
0Hz

99.00 %
-26.00 dB

07:46:16PM Oct 23, 2015

#IFGain:Low

Ref Offset 1 dB.
Ref 20.00 dBm

Occupied Bandwidth
17.349 MHz

Transmit Freq Error
x dB Bandwidth
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5.307 kHz
20.13 MHz

Center Freq: 5.200000000 GHz
Trig: Free Run Avg|Hold:>100/100
#Atten: 30 dB

#VBW 750 kHz

Total Power

OBW Power
x dB

Fax: +86 755 8828 5299

16.9 dBm

Radio Std: None Frequency

Radio Device: BTS

Center Freq
5.200000000 GHz

CF Step
3.000000 MHz

Span 30 MHz )

#Sweep 100 ms

uto

Freq Offset
0Hz

99.00 %
-26.00 dB
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Agilent Spectrum Analyzer - Occupied BW
G e e SENSE:INT

ALIGN AUTO

07:46:46PM Oct 23, 2015

N I
Center Freq 5.240000000 GHz

#IFGain:Low

—— Trig:Free Run
#Atten: 30 dB

Ref Offset 1 dB
Rerf 20.00 dBm

Center 5.24 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth
17.343 MHz

6.793 kHz OBW Power
20.06 MHz x dB

Total Power

Transmit Freq Error
x dB Bandwidth

IEEE 802.11n-HT40 modulation Test Result

Center Freq: 5.240000000 GHz
Avg|Hold: 1001100

Frequency

Radio Std: None

Radio Device: BTS

CF Step

3.000000 MHz
Span 30 MHz vt i

#Sweep 100 ms|Ee

17.7 dBm FreqOffset

0Hz

99.00 %
-26.00 dB

Channel Measured Measured
Channel Frequency 99% Bandwidth | 26dB Bandwidth
(MHz) (MHz) (MHz)
Low 5190 35.854 40.88
High 5230 35.837 40.59

Agilent Spectrum Analyzer - Occupied BW.

T T T

SEMNSE:INT]

ALIGHN AUTO

07:48:11PM Oct 23, 2015

Center Freq 5.190000000 GHz

#IFGain:Low

Center Freq: 5190000000 GHz
—— Trig:Free Run
#Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.19 GHz

#Res BW 470 kHz #VBW 1.3 MHz

Occupied Bandwidth
35.854 MHz

24.924 kHz OBW Power
40.88 MHz x dB

Total Power

Transmit Freq Error
x dB Bandwidth
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Radio Std: None Frequency

AvglHold: 100/100

Radio Device: BTS

Center Freq
5.190000000 GHz

CF Step

6.000000 MHz
Span 60 MHz /8 Mo

#Sweep 100 ms|smw

17.6 dBm FreqOffset

0Hz

99.00 %
-26.00 dB
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Agilent Spectrum Analyzer - Occupied BW

- EEEE R e e SENSE:INT ALIGN AUTO 07:46:53PM Ot 23, 2015
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1 dB
Rerf 20.00 dBm

CF Step
Center 5.23 GHz Span 60 MHz| RS
#Res BW 470 kHz #VEBW 1.3 MHz #Sweep 100 M

Occupied Bandwidth Total Power 18.3 dBm FreqOffset
35.837 MHz Ohiz

Transmit Freq Error 51.859 kHz OBW Power 99.00 %
x dB Bandwidth 40.59 MHz x dB -26.00 dB

IEEE 802.11ac-VHT80 modulation Test Result

Channel Measured Measured
Channel Frequency 99% Bandwidth | 26dB Bandwidth
(MHz) (MHz) (MHz)
Mid 5210 75.070 83.43

Agilent Spectrum Analyzer - Occupied BW

T e SENSE:INT] ALIGN ALTO 07:50:39PM Oct 23, 2015
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio $td: None [FEGEm
w» Trig:Free Run Avg|Held: 100/100
HIFGain:Low #Atten: 30 dB Radioc Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
5210000000 GHz

CF Step
Center 5.21 GHz Span 120 MHZIREE b
#Res BW 910 kHz #/BW 2.7 MHz #Sweep 100 msismm

Occupied Bandwidth Total Power 18.9 dBm FreqOffset
75.070 MHz OHz

Transmit Freq Error 121.44 kHz OBW Power 99.00 %
x dB Bandwidth 83.43 MHz x dB -26.00 dB
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For the 5.8G Band
|[EEE 802.11a modulation Test Result

Channel Measured Measured
Channel Frequency 99% Bandwidth | 26dB Bandwidth
(MHz) (MHz) (MHz)
Low 5745 16.213 18.83
Mid 5785 16.218 18.78
High 5825 16.222 18.93

Agilent Spectrum Analyzer - Occupied BW
e | SENSE:INT] ALIGN ALTO 08:21:25PM Oct 23, 2015

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radieo Std: None
w»—- Trig:Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radioc Device: BTS

Frequency

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHz

CF Step

Center 5.745 GHz Span 30 MHZ I i
uto Man

#Res BW 240 kHz #/BW 750 kHz #Sweep 100 ms|smw

Occupied Bandwidth Total Power 20.0 dBm FreqOffset
16.213 MHz 0Hz

Transmit Freq Error -12.398 kHz OBW Power 99.00 %
x dB Bandwidth 18.83 MHz x dB -26.00 dB

Agilent Spectrum Analyzer - Occupied BW
- EEEE RF [isoiadEnes] e SENSEINT| ALIGN AUTO 08:22:55PM Ort 23, 2015
Center Freq 5.785000000 GHz Center Freq: 5765000000 GHz Radio Std: None Frequency
(o) Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset1 dB
Ref 20.00 dBm

CenterFreq
5.785000000 GHz

CF Step

Center 5.785 GHz Span 30 MHz| R
Auto Man

#Res BW 240 kHz #/BW 750 kHz #Sweep 100 ms|smw

Occupied Bandwidth Total Power 19.9 dBm Freq Offset
16.218 MHz OH:

Transmit Freq Error -11.501 kHz OBW Power 99.00 %

x dB Bandwidth 18.78 MHz x dB -26.00 dB
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Agilent Spectrum Analyzer - Occupied BW
T 5 @ @
Center Freq 5.825000000 GHz

SENSE:INT] ALIGN AUTO
Center Freq: 5.825000000 GHz
, ) Trig:Free Run Avg|Hold:>100/100

#Atten: 30 dB

08:23:34 PM Oct 23, 2015
Radio Std: None

#IFGain:Low Radio Device: BTS

Ref Offset 1 dB
Rerf 20.00 dBm

Center 5.825 GHz
#Res BW 240 kHz

Span 30 MHz

#Sweep 100 msj|s

#VBW 750 kHz

Total Power 20.0 dBm

Occupied Bandwidth
16.222 MHz
-10.484 kHz
18.93 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

IEEE 802.11n-HT20 modulation Test Result

uto

Frequency

CF Step
3.000000 MHz
Man

Freq Offset
0Hz

Channel Measured Measured
Channel Frequency 99% Bandwidth | 26dB Bandwidth
(MHz) (MHz) (MHz)
Low 5745 17.345 19.91
Mid 5785 17.351 19.90
High 5825 17.357 19.92

Agilent Spectrum Analyzer - Occupied BW
RF S50 Q

q 5.745000000 GHz

#IFGain:Low

SENSE:INT] ALIGHAUTO
Center Freq: 5.745000000 GHz
, ) Trig:Free Run Avg|Hold:>100/100

#Atten: 30 dB

08:25:04 PM Oct 23, 2015
Radio Std: None

|
Center Fre
Radio Device: BTS

Ref Offset 1 dB.
Ref 20.00 dBm

Center 5.745 GHz
#Res BW 240 kHz

Span 30 MHz

#/BW 750 kHz #Sweep 100 ms

Total Power 19.8 dBm

Occupied Bandwidth

17.345 MHz
-4.799 kHz
19.91 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Report Number: 68.950.15.289.01
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uto

Frequency

Center Freq
5.745000000 GHz

CF Step
3.000000 MHz
Man

Freq Offset
0Hz
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Agilent Spectrum Analyzer - Occupied BW
- EEEE R e e SENSE:INT ALIGN AUTO 08:25:43PM Ort 23, 2015
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
(53] Trig: Free Run Avg|Hold:>100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1 dB
Rerf 20.00 dBm

Center 5.785 GHz Span 30 MHz
#Res BW 240 kHz #VBW 750 kHz #Sweep 100 ms

Occupied Bandwidth Total Power 19.6 dBm FreqOffset
17.351 MHz Ohiz

Transmit Freq Error -6.809 kHz OBW Power 99.00 %
x dB Bandwidth 19.90 MHz x dB -26.00 dB

Agilent Spectrum Analyzer - Occupied BW
- EEEE RFE e e SENSE:INT ALIGN AUTO 08:26:23PM Ot 23, 2015
Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None Frequency
(7g2) Trig: Free Run Avg|Hold:> 100100
HIFGain:Low #Atten: 30 B Radioc Device: BTS

Ref Offset 1 dB
Rerf 20.00 dBm

Center Freq
5.825000000 GHz

CF Step

Center 5.825 GHz Span 30 MHz| I
uto Man

#Res BW 240 kHz #VBW 750 kHz #Sweep 100 ms|lswm

Occupied Bandwidth Total Power 19.7 dBm FreqOffset
17.357 MHz Ol:2

Transmit Freq Error -6.115 kHz OBW Power 99.00 %

x dB Bandwidth 19.92 MHz x dB -26.00 dB
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IEEE 802.11n-HT40 modulation Test Result

Channel Measured Measured
Channel Frequency 99% Bandwidth | 26dB Bandwidth
(MHz) (MHz) (MHz)
Low 5755 35.826 40.60
High 5795 35.840 40.73

Agilent Spectrum Analyzer - Occupied BW

RF 50 & SENSE:INT]

ALIGN AUTO

08:28:23PM Oct 23, 2015

-
Center Freq 5.755000000 GHz

#IFGain:Low

i, ) Trig:Free Run
#Atten: 30 dB

Ref Offset 1 dB
Rerf 20.00 dBm

Center 5.755 GHz

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power

35.826 MHz
-5.786 kHz
40.60 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW
T T o e

SENSE:INT]

Center Freq: 5.755000000 GHz
Avg|Hold:» 100/100

ALIGN AUTO

Radio Std: None Frequency

Radio Device: BTS

Center Freq
5.755000000 GHz

CF Step
6.000000 MHz

Span 60 MHz
#Sweep 100 meons R

20.5 dBm FreqOffset

0Hz

99.00 %
-26.00 dB

08:29:03PM Oct 23, 2015

Center Freq 5.795000000 GHz |
(53] Trig: Free Run
#IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Rerf 20.00 dBm

Center 5.795 GHz

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power

35.840 MHz
-0.074 kHz
40.73 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Report Number: 68.950.15.289.01

Center Freq: 5.795000000 GHz
Avg|Hold:» 100/100

Radio Std: None Frequency

Radio Device: BTS

Center Freq
5.795000000 GHz

CF Step
6.000000 MHz
Span 60 MHz

#Sweep 100 meons R
20.6 dBm FreqOffset

0Hz

99.00 %
-26.00 dB
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I[EEE 802.11ac-VHT80 modulation Test Result

Channel Measured Measured
Channel Frequency 99% Bandwidth | 26dB Bandwidth
(MHz) (MHz) (MHz)
Mid 5775 75.097 83.35

Agilent Spectrum Analyzer - Occupied BW

( T e e SENSE:INT| ALIGH AUTG 02:30:29PM Oct 23, 2015
Center Freq 5.775000000 GHz Center Freq: 5.775000000 GHz Radio Std: None Frequency
(=] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
5.775000000 GHz

CF Step
Center 5.775 GHz Span 120 MHz] 12.000000 MHz

#Res BW 910 kHz #VBW 2.7 MHz #Sweep 100 msffams Man

Occupied Bandwidth Total Power 21.2dBm FreqOffset

75.097 MHz UL

Transmit Freq Error -42.831 kHz OBW Power 99.00 %
x dB Bandwidth 83.35 MHz x dB -26.00 dB
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For the 5.8G Band
IEEE 802.11a modulation Test Result

Channel Measured
Channel Frequency 6dB Bandwidth Limit (MHz) Results
(MHz) (MHz)
Low 5745 15.55 0.5 Pass
Mid 5785 15.15 0.5 Pass
High 5825 15.17 0.5 Pass

Agilent Spectrum Analyzer - Occupied BW

e e | SENSEINT] ALIGH AUTO 02:10:37 PM Oct 23, 2015
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
(o= Trig: Free Run Avg|Held:>100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHz

CF Step
Center 5.745 GHz Span 30 MHz| I
#Res BW 100 kHz #/BW 300 kHz Sweep 2.933 ms|5ow

Occupied Bandwidth Total Power 19.9 dBm FreqOffset
16.227 MHz OHz

Transmit Freq Error 806 Hz OBW Power
x dB Bandwidth 15.556 MHz x dB

Agilent Spectrum Analyzer - Occupied BW

T e SENSE:INT] ALIGN AT 09:11:43PM Oct 23, 2015
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio $td: None EAlE DY
) Trig: Free Run Avg|Hold:>100/100
HIFGain:Low #Atten: 30 dB Radioc Device: BTS

Ref Offset 1 dB
Ref 20.00 dBm

CF Step
Center 5.785 GHz Span 30 MHZJ i
#Res BW 100 kHz #/BW 300 kHz Sweep 2.933 ms|sm

Occupied Bandwidth Total Power 19.9 dBm FreqOffset
16.219 MHz WIE

Transmit Freq Error -2.716 kHz OBW Power
x dB Bandwidth 15.15 MHz x dB
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Agilent Spectrum Analyzer - Occupied BW
50 &

kI
Center Freq 5.825000000 GHz

#IFGain:Low

Ref Offset 1 dB
Rerf 20.00 dBm

Center 5.825 GHz

#Res BW 100 kHz

Occupied Bandwidth

SENSE:INT]

ALIGN AUTO

08:13:11 PM Oct 23, 2015

Center Freq: 5.825000000 GHz
Avg|Hold:» 100/100

i, ) Trig:Free Run
#Atten: 30 dB

#VBW 300 kHz

Total Power

Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 2.933 ms

20.1 dBm

uto

Frequency

CF Step
3.000000 MHz
Man

Freq Offset

16.221 MHz

1.232 kHz
15.17 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

IEEE 802.11n-HT20 modulation Test Result

0Hz

99.00 %
-6.00 dB

Channel Measured
Channel Frequency 6dB Bandwidth Limit (MHz) Results
(MHz) (MHz)
Low 5745 15.46 0.5 Pass
Mid 5785 15.14 0.5 Pass
High 5825 15.43 0.5 Pass

Agilent Spectrum Analyzer - Occupied BW

|
Center Freq 5.745000000 GHz

, ) Trig:Free Run

#IFGain:Low

Ref Offset 1 dB.
Ref 20.00 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

SEMSE:INT]

ALIGM AUTO 08:14:00PM Oct 23, 2015

Center Freq: 5.745000000 GHz

#Atten: 30 dB

#VBW 300 kHz

Total Power

17.366 MHz

Transmit Freq Error
x dB Bandwidth

7.622 kHz
15.46 MHz

OBW Power
x dB

Radio Std: None

AvglHold:> 100/100

Radio Device: BTS

Span 30 MHz
Sweep 2.933 ms|

19.8 dBm

Frequency

Center Freq

5.745000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0Hz
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Agilent Spectrum Analyzer - Occupied BW

50 & SENSE:INT]

ALIGN AUTO 08:14:38PM Oct 23, 2015

Center Freq: 5.785000000 GHz
i, ) Trig:Free Run
#Atten: 30 dB

| Y G e
Center Freq 5.785000000 GHz
#IFGain:Low

Ref Offset 1 dB
Rerf 20.00 dBm

Center 5.785 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

17.380 MHz
301 Hz
15.14 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW

RF 50 & SENSE:INT]

Radio Std: None Frequency

Avg|Hold:> 1001100

Radio Device: BTS

Span 30 MHz
Sweep 2.933 ms

19.6 dBm FreqOffset

0Hz

99.00 %
-6.00 dB

ALIGN AUTO 08:15:17 PM Oct 23, 2015

Center Freq: 5.825000000 GHz
(. Trig:Free Run
#Atten: 30 dB

|
Center Freq 5.825000000 GHz
#IFGain:Low

Ref Offset 1 dB
Rerf 20.00 dBm

Center 5.825 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

17.384 MHz
2.393 kHz
15.43 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Report Number: 68.950.15.289.01

Radio Std: None Frequency

AvglHold:> 1001100

Radio Device: BTS

Center Freq
5.825000000 GHz

CF Step
3.000000 MHz

Span 30 MHz i

Sweep 2.933 msjoas

19.6 dBm FreqOffset

0Hz

99.00 %
-6.00 dB
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IEEE 802.11n-HT40 modulation Test Result

Channel Measured
Channel Frequency 6dB Bandwidth Limit (MHz) Results
(MHz) (MHz)
Low 5755 35.08 0.5 Pass
High 5795 35.18 0.5 Pass

Agilent Spectrum Analyzer - Occupied BW

RF 50 & SENSE:INT]

ALIGN AUTO 08:16:04 PM Oct 23, 2015

Center Freq: 5.755000000 GHz
i, ) Trig:Free Run
#Atten: 30 dB

|
Center Freq 5.755000000 GHz
#IFGain:Low

Ref Offset 1 dB
Rerf 20.00 dBm

Center 5.755 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

35.656 MHz
-14.709 kHz
35.08 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW
SENSE:INT]

Radio Std: None Frequency

Avg|Hold:> 1001100

Radio Device: BTS

Center Freq
5.755000000 GHz

CF Step
6.000000 MHz
Span 60 MHz vt i

Sweep 5.8 msi{smm
20.3 dBm FreqOffset

0Hz

99.00 %
-6.00 dB

ALIGN AUTO 08:16:36PM Oct 23, 2015

T | ot e e et
Center Freq 5.795000000 GHz ?e_"teF"F"eFil=5-795°°°°°° GHz
o) Trig:Free Run

HFGainiLow © #Atten:30 dB

Ref Offset 1 dB
Rerf 20.00 dBm

Center 5.795 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

35.664 MHz
-25.595 kHz
35.18 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Report Number: 68.950.15.289.01

Radio Std: None Frequency

Avg|Hold:> 1001100

Radio Device: BTS

Center Freq
5.795000000 GHz

CF Step

6.000000 MHz
Span 60 MHz vt i

Sweep 5.8 ms||s

20.4 dBm FreqOffset

0Hz

99.00 %
-6.00 dB
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I[EEE 802.11ac-VHT80 modulation Test Result

Channel Measured
Channel Frequency 6dB Bandwidth Limit (MHz) Results
(MHz) (MHz)
Mid 5775 75.21 0.5 Pass

Agilent Spectrum Analyzer - Occupied BW
JF S Al | SENSEINT]

ALIGH AUTO

08:18:05PM Oct 23, 2015

QO il it |
Center Freq 5.775000000 GHz

#IFGain:Low

, ) Trig:Free Run
#Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.775 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth
74.998 MHz

-40.116 kHz OBW Power
75.21 MHz x dB

Total Power

Transmit Freq Error
x dB Bandwidth

Report Number: 68.950.15.289.01

Center Freq: 5.775000000 GHz
Avg|Hold:>100/100

Radio 5td: None Frequency

Radio Device: BTS

Center Freq
5.775000000 GHz

CF Step

12.000000 MHz
Span 120 MHz o pries

Sweep 11.53 msi|Eaw

20.6 dBm FreqOffset

0Hz
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9.3 Maximum conducted output power

Test Method
According to KDB789033 D02

Limits: The maximum conducted output power over the frequency band of operation shall not
exceed 250mW for the 5.2GHz Band and 1W for 5.8GHz Band, provided the maximum
antenna gain does not exceed 6dBi.

Test result as below table

For the 5.2GHz Band
I[EEE 802.11a modulation Test Result

Duty Cycle CF(dB)| 0.24 | Included in Calculations of Corr'd Power & PSD |

Frequency |Average Power Total Corr'd Power Limit
Channel (MH2) (dBm) Power (dBm)
(dBm)
Low 5180 12.40 12.64 24.00
Mid 5200 12.39 12.63 24.00
High 5240 12.58 12.82 24.00

IEEE 802.11n-HT20 modulation Test Result

Duty Cycle CF(dB) | 021 |

Included in Calculations of Corr’d Power & PSD

Frequency Power Total Corr'd Power Limit
Channel (MHz) (dBm) Power (dBm)
(dBm)
Low 5180 12.15 12.36 24.00
Mid 5200 12.16 12.37 24.00
High 5240 12.35 12.56 24.00

IEEE 802.11n-HT40 modulation Test Result

Duty Cycle CF(dB) ‘ 0.42 ‘

Included in Calculations of Corr’d Power & PSD

Frequency Power Total Corr’d Power Limit
Channel (MH2) (dBm) Power (dBm)
(dBm)
Low 5190 12.56 12.98 24.00
High 5230 12.75 13.17 24.00
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I[EEE 802.11ac-VHT80 modulation Test Result

Duty Cycle CF(dB) ‘ 0.82 ‘ Included in Calculations of Corr’d Power & PSD ‘
Total Corr'd -
Channel Frt(al\(il?_lezr)]cy I(D dOéN rﬁ)r Power PO\(’\éeBrnl;;m't
(dBm)
Mid 5210 12.08 12.90 24.00

For the 5.8GHz Band
I[EEE 802.11a modulation Test Result

Duty Cycle CF(dB)\ 0.24 \ Included in Calculations of Corr’d Power & PSD \

Erequenc Average Power Total Corr'd Power Limit
Channel (|3|HZ) y (O?Bm) Power (dBm)
(dBm)
Low 5745 12.73 12.97 30.00
Mid 5785 12.78 13.02 30.00
High 5825 12.95 13.19 30.00
IEEE 802.11n-HT20 modulation Test Result
Duty Cycle CF(dB) ‘ 0.21 ‘ Included in Calculations of Corr’d Power & PSD ‘
Total Corr'd .
Channel Fr?&lr_'ezr)]cy I(D doéNni")r Power PO\(/\(;%rnI;;mlt
(dBm)
Low 5745 12.46 12.67 30.00
Mid 5785 12.54 12.75 30.00
High 5825 12.70 12.91 30.00
IEEE 802.11n-HT40 modulation Test Result
‘ Duty Cycle CF(dB) ‘ 0.42 ‘ Included in Calculations of Corr'd Power & PSD ‘
Erequenc Power Total Corr'd Power Limit
Channel (l\?lHZ) y (dBm) Power (dBm)
(dBm)
Low 5755 12.80 13.22 30.00
High 5795 13.14 13.56 30.00
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I[EEE 802.11ac-VHT80 modulation Test Result

Duty Cycle CF(dB) ‘ 0.82 ‘ Included in Calculations of Corr’d Power & PSD ‘

Frequency Power Total Corr'd Power Limit
Channel (MH2) (dBm) Power (dBm)
(dBm)
Mid 5775 12.25 13.07 30.00
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9.4 Maximum power spectral density

Test Method

According to KDB789033 D02

For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the
above procedures make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth
specified in 8 15.407(a)(5). For devices operating in the band 5.725-5.85 GHz, the rules
specify a measurement bandwidth of 500 kHz. Many spectrum analyzers do not have 500 kHz
RBW, thus a narrower RBW may need to be used. The rules permit the use of a RBWs less
than 1 MHz, or bandwidth” to show the total power over the specified measurement bandwidth
(i.e., 1 MHz, or 500 kHz). If measurements are performed using a reduced resolution
bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1 MHz, or 500 KHz bandwidth, the
following adjustments to the procedures apply:

a) Set RBW = 1/T, where T is defined in section 11.B.1.a).
b) Set VBW =3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add
10log(500kHz/RBW) to the measured result, whereas RBW (< 500 KHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW)
to the measured result, whereas RBW (< 1 MHz) is the reduced resolution bandwidth of
spectrum analyzer set during measurement.

e) Care must be taken to ensure that the measurements are performed during a period of
continuous transmission or are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the
sections 5.c¢) and 5.d) above, since RBW=100 KHZ is available on nearly all spectrum
analyzers.

Limit: The maximum power spectral density shall not exceed 11dBm for the 5.2GHz Band
and 30dBm for the 5.8GHz Band in any 1 megahertz band.
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For the 5.2GHz Band
IEEE 802.11a modulation Test Result

Duty Cycle CF(dB)| 0.24 | Included in Calculations of Corr'd Power & PSD |

Total Corr'd PSD Limit
Channel Fr?hq/lllj_lezr;cy Me(gng:SSD PSD (dBm)
(dBm)
Low 5180 1.098 1.338 11.00
Mid 5200 0.953 1.193 11.00
High 5240 1.707 1.947 11.00

Agilent Spectrum Analyzer - Swept SA
QO i R 5 01 o | ! ALIGNAUTO ! E
Center Freq 5.180000000 GHz Avg Type: Pur(RMS) L)

PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100 T
IFGain:Low #Atten: 30 dB A

Ref Offset 1 dB Mkr1 5.182 55 GHz
Ref 20.00 dBm 1.098 dBm

Center Freq

5.180000000 GHz

StartFreq

5.165000000 GHz

StopFreq
5.195000000 GHz

CF Ste
3.000000 MHz
Auto Man

Freq Offset

0Hz

Center $5.18000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept SA
S ; ALIGN AUTO

| - -
Center Freq 5.200000000 GHz Avg Type: Pwr(RMS) requency
PNO: Fast —»— T1tig: Free Run Avg|Hold: 1001100

IFGain:Low #Atten: 30 dB

Mkr1 5.201 20 GHz|[EEEERIL
R0 B 01 20 G

CenterFreq
5.200000000 GHz

StartFreq
5.185000000 GHz

Stop Freq
5.215000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 5.20000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #/BW 3.0 MHZ* Sweep 1.00 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA
ST | : ALIGN AUTO

T
Center Freq 5.240000000 GHz Avg Type: Pwr(RMS) Frequency
PNO: Fast —#— 1ri4g: Free Run Avg|Hold: 100100

IFGain:Low #Atten: 30 dB

Mkr1 5.238 02
Rer 20.00 dBm 1.707 dBm

GHz Auto Tune

Center Freq
5.240000000 GHz

StartFreq
5.225000000 GHz

StopFreq
5.265000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0Hz

Center $.24000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)
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IEEE 802.11n-HT20 modulation Test Result

Duty Cycle CF(dB) ‘ 0.21 ‘ Included in Calculations of Corr’d Power & PSD ‘
Frequency Meas PSD Total Corr'd PSD Limit
Channel (MH2) (dBm) PSD (dBm)
(dBm)
Low 5180 0.441 0.651 11.00
Mid 5200 0.444 0.654 11.00
High 5240 1.246 1.456 11.00

Agilent Spectrum Analyzer - Swept SA
- R e e [ : ALIGNAUTO _ [05:21:05PM Oct 27, 2015 F
Center Freq 5.180000000 GHz Avg Type: Pwr(RMS) fequenty

PNO: Fast —+— Trig: Free Run Avg|Held: 100100 ,
IFGain:Low #Atten: 30 dB D! 1N
RefOffset 1 dB Mkr1 5.183 24 GHz Auto Tune
Ref 20.00 dBm 0.441 dBm
Center Freq
5.180000000 GHz
StartFreq
5.165000000 GHz

StopFreq
5.195000000 GHz

CF Ste
3.000000 MHz
Auto Man

Freq Offset
0Hz

Center $5.18000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept SA
S02  AC

T | i i
Center Freq 5.200000000 GHz
PNO: Fast ~——
IFGain:Low

Ref Offset 1 dB.
Ref 20.00 dBm

Center $.20000 GHz
#Res BW 1.0 MHz

Agilent Spectrum Analyzer - Swept SA
n__1 =
Center Freq 5.240000000 GHz

PHO: Fast ~—%—
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.24000 GHz
#Res BW 1.0 MHz

Report Number: 68.950.15.289.01

Trig: Free Run
#Atten: 30 dB

#/BW 3.0 MHZ*

Avg Type: Pwr(RMS)
Avg|Hold: 1001100

Span 30.00 MHz
Sweep 1.00 ms (1001 pts)

ALIGN AUTO

Ttig: Free Run
#Atten: 30 dB

#VBW 3.0 MHz*

Avg Type: Pwr(RMS)
AvglHold: 1001100

Mkr1 5.239 04 GHz
1.246 dBm

Span 30.00 MHz
Sweep 1.00 ms {1001 pts)

Frequency

Auto Tune

Freq Offset
0Hz

Frequency

Auto Tune

CenterFreq
5.240000000 GHz

StartFreq
5.225000000 GHz

Stop Freq
5.255000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
O Hz
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IEEE 802.11n-HT40 modulation Test Result

Duty Cycle CF(dB) | 042 |

Included in Calculations of Corr’d Power & PSD ‘

Frequency Meas PSD Total Corr'd PSD Limit
Channel (MH2) (dBm) PSD (dBm)
(dBm)
Low 5190 -2.030 -1.610 11.00
High 5230 -1.566 -1.146 11.00

Agilent Spectrum Analyzer - Swept SA
S0 4

|

Center Freq 5.190000000 GHz .
PNO: Fast —+— 1rig: Free Run
IFGain:Low #Atten: 30 dB

ALIGN AUTO
Avg Type: Pwr(RMS)

Frequency

Ref Offset 1 dB
Ref 20.00 dBm

Avg|Hold: 1001100 "
Mkr1 5.193 96 GHz
-2.030 dBm
Center Freq
5.190000000 GHz
StartFreq
5.160000000 GHz

Stop Freq
5.220000000 GHz

CF Ste
6.000000 MHz

Auto Man

Freq Offset

0Hz

Center $.19000 GHz
#Res BW 1.0 MHz

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept SA
x5 @ @
Center Freq 5.230000000 GHz

PNO: Fast —+—
IFGain:Low

Ref Offset 1 dB.
Ref 20.00 dBm

Center $.23000 GHz
#Res BW 1.0 MHz

ALIGN AUTO 05:23:59 PM

Trig: Free Run
#Atten: 30 dB

#/BW 3.0 MHZ*

Avg Type: Pwr(RMS) Frequency

Avg|Hold: 1001100
Mkr1 6.233 18 GHz
-1.566 dBm
Center Freq
5.230000000 GHz
StartFreq
5.200000000 GHz

StopFreq

5.260000000 GHz

CF Step
6.000000 MHz

Auto Man

Freq Offset

0Hz

Span 60.00 MHz
Sweep 1.00 ms (1001 pts)

IEEE 802.11ac-VHT80 modulation Test Result

Duty Cycle CF(dB) | 082 |

Included in Calculations of Corr’d Power & PSD ‘

Frequency Meas PSD Total Corr'd PSD Limit
Channel (MH2) (dBm) PSD (dBm)
(dBm)
Mid 5210 -5.104 -4.284 11.00

Agilent Spectrum Analyzer - Swept SA
5

QO il |
Center Freq 5.210000000 GHz
HEE T

Ref Offset 1 dB
Ref 20.00 dBm

Center $.21000 GHz
#Res BW 1.0 MHz
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#VBW 3.0 MHz*

Avg Type: Pwr(RMS) Frequency

AvglHold: 1004100
Mkr1 5.222 24 GHz
-5.104 dBm
Center Freq
5210000000 GHz
StartFreq
5.150000000 GHz

StopFreq
5.270000000 GHz

Trig: Free Run
#Atten: 30 dB

CF Step
12.000000 MHz
Al Man

Freq Offset
0Hz

Span 120.0 MHz
Sweep 1.00 ms (1001 pts)
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For the 5.8GHz Band
IEEE 802.11a modulation Test Result

Duty Cycle CF(dB)| 0.24 | Included in Calculations of Corr'd Power & PSD |

Total Corr'd PSD Limit
Channel Fr?hq/lllj_lezr;cy Me(gng:SSD PSD (dBm)
(dBm)
Low 5745 -0.548 -0.308 30.00
Mid 5785 -0.713 -0.473 30.00
High 5825 -0.668 -0.428 30.00

Agilent Spectrum Analyzer - Swept SA
QO i R O 5 01 o | ! ALIGNAUTO ! E
Center Freq 5.745000000 GHz Avg Type: Pur(RMS) L)

PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100 T
IFGain:Low #Atten: 30 dB A
Ref Offset 1 dB Mkr1 5.742 54 GHz
Ref 20.00 dBm -0.548 dBm
Center Freq
5.745000000 GHz
StartFreq
5.730000000 GHz

StopFreq
5.760000000 GHz

CF Ste
3.000000 MHz
Auto Man

Freq Offset

0Hz

Center $5.74500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.00 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept SA
S02  AC

N I -
Center Freq 5.785000000 GHz

ALIGN AUTO

PNO: Fast —#— T1riy: Free Run

IFGain:Low

Ref Offset 1 dB.
Ref 20.00 dBm

Center $.78500 GHz
#Res BW 510 kHz

Agilent Spectrum Analyzer - Swept SA
a5 @
Center Freq 5.825000000 GHz

#Atten: 30 dB

#/BW 1.5 MHZ*

Avg Type: Pwr(RMS) Frequency

AvglHold: 1001100

Mkr1 5.784 19 GHz Auto Tune

-0.713 dBm

Freq Offset
0Hz

Span 30.00 MHz
Sweep 1.00 ms (1001 pts)

ALIGN AUTO

PNO: Fast —#— 1ri4g: Free Run

IFGain:Low

Ref Offset 1 dB.
Ref 20.00 dBm

Center $.82500 GHz
#Res BW 510 kHz

Report Number: 68.950.15.289.01

#Atten: 30 dB

#/BW 1.5 MHz*

Avg Type: Pwr(RMS) Frequency

AvglHold: 100100

Mkr1 5.824 22 GHz Auto Tune

-0.668 dBm

Center Freq
5.825000000 GHz

StartFreq
5.810000000 GHz

StopFreq
5.840000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0Hz

Span 30.00 MHz
Sweep 1.00 ms (1001 pts)
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IEEE 802.11n-HT20 modulation Test Result

&

Duty Cycle CF(dB) ‘ 0.21 ‘

Included in Calculations of Corr’d Power & PSD ‘

Frequency Meas PSD Total Corr'd PSD Limit
Channel (MH2) (dBm) PSD (dBm)
(dBm)
Low 5745 -0.824 -0.614 30.00
Mid 5785 -1.098 -0.888 30.00
High 5825 -1.043 -0.833 30.00

Agilent Spectrum Analyzer - Swept SA
T ] T e )
Center Freq 5.745000000 GHz

PNO: Fast ——

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center $.74500 GHz
#Res BW 510 kHz
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#VBW 1.5 MHz*

Avg Type: Pwr(RMS) Frequency

Trig: Free Run Avg|Held: 1001100
#Atten: 30 dB Di 1M
Mkr1 5.746 05 GHz AUICHuNe
-0.824 dBm
Center Freq
5.745000000 GHz
StartFreq
5.730000000 GHz

StopFreq
5.760000000 GHz

CF Ste
3.000000 MHz
Auto Man

Freq Offset
0Hz

Span 30.00 MHz
Sweep 1.00 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept SA
G e e B ALIGN AUTO

| B -
Center Freq 5.785000000 GHz Avg Type: Pwr(RMS) requency
PNO: Fast —#— T1riy: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Auto T
Ref Offset1 dB Mkr1 5.784 10 GHz Lito Tune

Ref 20.00 dBm -1.098 dBm

Freq Offset
0Hz

Center $.78500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.00 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA
I e [ ] : ALIGN AUTO

n___ 1
Center Freq 5.825000000 GHz Avg Type: Pwr(RMS) Frequency
PNO: Fast —#— 1rg: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.822 42 GHz Auto Tune
Rer 20.00 4Bm 822 42 GHz

CenterFreq
5.825000000 GHz

StartFreq
5.810000000 GHz

Stop Freq
5.840000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
O Hz

Center 5.82500 GHz Span 30.00 MHz
#Res BW 510 kH #VBW 1.5 MHz* Sweep 1.00 ms (1001 pts)
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IEEE 802.11n-HT40 modulation Test Result

Duty Cycle CF(dB) | 042 |

Included in Calculations of Corr’d Power & PSD ‘

Total Corr'd PSD Limit
Channel Frt(al\(aﬁj_lezr)lcy M?g;rf])SD PSD (dBm)
(dBm)
Low 5755 -3.708 -3.288 30.00
High 5795 -3.625 -3.205 30.00

Agilent Spectrum Analyzer - Swept SA
n I @
Center Freq 5.755000000 GHz

PNO: Fast —+— 1rig: Free Run
#Atten: 30 dB

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center $.75500 GHz
#Res BW 510 kHz

Report Number: 68.950.15.289.01

ALIGHN AUTO

#VBW 1.5 MHz*

Avg Type: Pwr(RMS)
Avg|Hold: 1004100

Mkr1 5.752 30 GHz
-3.708 dBm

Span 60.00 MHz
Sweep 1.00 ms (1001 pts)

Frequency

Center Freq
5.755000000 GHz
StartFreq
5.725000000 GHz

Stop Freq
5.785000000 GHz

CF Ste
6.000000 MHz

Auto Man

FreqOffset
0Hz
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Agilent Spectrum Analyzer - Swept SA
a5 @ @
Center Freq 5.795000000 GHz

PNO: Fast —#— T1riy: Free Run
IFGain:Low #Atten: 30 dB

ALIGN AUTO 05:58:20PM

Avg Type: Pwr(RMS)

Frequency

Avg|Hold: 1001100
Mkr1 56.789 96 GHz
-3.625 dBm
Center Freq
5.795000000 GHz
StartFreq
5.765000000 GHz

Ref Offset 1 dB.
Ref 20.00 dBm

StopFreq
5.825000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset

0Hz

Center $.79500 GHz
#Res BW 510 kHz

Span 60.00 MHz

#VBW 1.5 MHz* Sweep 1.00 ms (1001 pts)

IEEE 802.11ac-VHT80 modulation Test Result

Duty Cycle CF(dB) ‘ 0.82 ‘ Included in Calculations of Corr’d Power & PSD ‘

Frequency Meas PSD Total Corr'd PSD Limit
Channel (MH2) (dBm) PSD (dBm)
(dBm)
Mid 5775 -7.327 -6.507 30.00

Agilent Spectrum Analyzer - Swept SA
S0 AC

- EEEEE
Center Freq 5.775000000 GHz -
PNO: Fast —+— 1rig: Free Run
IFGain:Low #Atten: 30 dB

ALIGN ALTO 06:00:48 PM

Avg Type: Pwr(RMS) Frequency

AvglHold: 100/100 -
Mkr1 5.781 24 GHz
-7.327 dBm

Center Freq
5.775000000 GHz

StartFreq
5.715000000 GHz

StopFreq
5.835000000 GHz

Ref Offset 1 dB
Ref 20.00 dBm

CF Step
12.000000 MHz
Al Man

Freq Offset

0Hz

Center $.77500 GHz
#Res BW 510 kHz

Span 120.0 MHz
Sweep 1.00 ms (1001 pts)

#VYBW 1.5 MHz*
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9.5 Unwanted emissions

Test Method
According to KBD789033 D02

Limits:

For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35
GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band: All emissions within the frequency
range from the band edge to 10 MHz above or below the band edge shall not exceed an e.i.r.p.
of =17 dBm/MHz; for frequencies 10 MHz or greater above or below the band edge, emissions
shall not exceed an e.i.r.p. of -27 dBm/MHz.

Unwanted emissions below 1 GHz must comply with the general field strength limits set forth
in 815.209. Further, any U-NII devices using an AC power line are required to comply also
with the conducted limits set forth in §15.207.

The provisions of §15.205 apply to intentional radiators operating under this section.
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Transmitting spurious emission test result as below:

9KHz-30MHz
The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line per 15.31(0) was not reported.

Radiated Emission Test Data 9kHz-30MHz

Frequency [Cable |Antenna . . Turntable |[Antenna o .
Readings(d |Level(dBu |Polarity(H/V : Limits( (Margin(d
MHz Loss(dB|Factor(dB BuV/m) Vim) ) Angle(de |[Height(m dBuV/m) B)
) ) 9) )

30MHz-1GHz

Worst case is shown below for 30MHz-1GHz only.

The emissions don’t show in following result tables are more than 20dB below the limits.

Radiated Emission Test Data 30MHz-1GHz
II\:/Irl(_aguency ngsl?d Antenna |Readings(d [Level(dBu |Polarity [Turntable |Antenna (dlém\q/';s Margin(dB)
B [Factor(dB)Buvim)  \V/m) (HN)  |Angle(deg) |Height(m) |- H 9

74.709 1.0 8.7 124 22.1 Vv 17 2.0 40.0 17.9
179.679 1.6 9.0 13.0 23.6 Y 351 2.0 43.5 19.9
187.454 15 9.7 13.6 24.8 Vv 23 2.0 43.5 18.7
201.062 1.6 10.6 11.7 23.9 Vv 345 2.0 43.5 19.6
251.603 1.9 121 10.5 24.5 Y 50 2.0 46.0 215
290.48 2.0 12.7 10.7 25.4 Y 294 2.0 46.0 20.6
31.943 0.6 12.3 16.9 29.8 H 45 3.0 40.0 10.2
37.775 0.7 12.3 18.1 31.1 H 336 2.0 40.0 8.9
72.765 1.0 8.7 13.9 23.6 H 16 2.0 40.0 16.4
78.597 1.0 7.8 15.6 24.4 H 249 2.0 40.0 15.6
154.408 14 8.3 20.4 30.1 H 71 1.0 43.5 134
171.903 15 9.0 17.2 27.7 H 341 1.0 43.5 15.8
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Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Charging and transmitter
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

Level [dBuVv/m]
60

50

40

30 A /\ I\ MMW

20 / ,AM WWUW
M

10

30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [HZ]

— MES Le MaxV1
—LIM FCC ClassB F QP FCC ClassB, field strength

Radiated Emission
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EUT Information

EUT Model Name: Le Max

Operation mode: Charging and transmitter
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Horizontal
Operator Name:

Comment:

Level [dBuVv/m]
60

50

40

30 A A at

20
L~ w

10

30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [HZ]

— MES Le Max H1
—LIM FCC ClassB F QP FCC ClassB, field strength

For 5.2G Band
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1-18G
802.11a
CH36

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11a CH36

Common Information
Test Site:
Environment Conditions:
Antenna Polarization:
Operator Name:
Comment:

SMQ EMC Lab.

Horizontal

FCC Electric Field Strength 1-18GHz operate on 5GHz

1 FCC 15.247 PK

1 FCC_15.247 AV

Level in dBpV/

1G 2G 3G 4G 5G 6 8
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: Le Max
Operation mode: Wifi 11a CH36
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FECC 15.247 PK

Level in dBpV/

10 : : : : ——t—t— |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
802.11a
CH40

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11a CH40

Common Information
Test Site:
Environment Conditions:
Antenna Polarization:
Operator Name:
Comment:

SMQ EMC Lab.

Horizontal

FCC Electric Field Strength 1-18GHz operate on 5GHz

1 FCC 15.247 PK

1 FCC_15.247 AV

Level in dBpV/

10 t } } } } } —+—

1G 2G 3G 4G 5G 6 8
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: Le Max
Operation mode: Wifi 11a CH40
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FECC 15.247 PK

Level in dBpV/
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1-18G
802.11a
CH48

Radiated Emission

EUT Information

EUT Model Name: Le Max
Operation mode: Wifi 11a CH48
Test Voltage:
Comment:
Common Information
Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:

Comment:
FCC Electric Field Strength 1-18GHz operate on 5GHz
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Radiated Emission

EUT Information

EUT Model Name: Le Max
Operation mode: Wifi 11a CH48
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FECC 15.247 PK

Level in dBpV/

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
802.11n HT20
CH36

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11n HT20 CH36

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FCC 15.247 PK

ECC

15.247 AV

Level in dBpV/
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Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT20 CH36
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FCC 15.247 PK

ECC 15.247 AV

Level in dBpV/
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1-18G
802.11n HT20
CH40

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11n HT20 CH40

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

FCC 15.247 PK

FCC _15.247

AV

Level in dBpV/

4G 5G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT20 CH40
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz
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1-18G
802.11n HT20
CH48

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11n HT20 CH48

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:

Comment:
FCC Electric Field Strength 1-18GHz operate on 5GHz
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Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT20 CH48
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FECC 15.247 PK

Level in dBpV/
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1-18G
802.11n-HT40
CH38

Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT40 CH38
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz
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Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT40 CH38
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FECC 15.247 PK

Level in dBpV/
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1-18G
802.11n-HT40
CH46

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11n HT40 CH46

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

FCC 15.247 PK

FCC _15.247

AV

Level in dBpV/
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Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT40 CH46
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FECC 15.247 PK

Level in dBpV/

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
802.11ac VTH80
CH42

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11ac VTH80 CHA42

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

FCC 15.247 PK

FCC _15.247

AV

Level in dBpV/
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Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11ac VTH80 CH42
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz
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For 5.8G Band
1-18G
802.11a
CH149

Radiated Emission

EUT Information

EUT Model Name: Le Max
Operation mode: Wifi 11a CH149
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz
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Radiated Emission

EUT Information

EUT Model Name: Le Max
Operation mode: Wifi 11a CH149
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FECC 15.247 PK

Level in dBpV/
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1-18G
802.11a
CH157

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11a CH157

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:

Comment:
FCC Electric Field Strength 1-18GHz operate on 5GHz
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Radiated Emission

EUT Information

EUT Model Name: Le Max
Operation mode: Wifi 11a CH157
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FECC 15.247 PK

Level in dBpV/
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1-18G
802.11a
CH165

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11a CH165

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:

Comment:
FCC Electric Field Strength 1-18GHz operate on 5GHz
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Radiated Emission

EUT Information

EUT Model Name: Le Max
Operation mode: Wifi 11a CH165
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FECC 15.247 PK

Level in dBpV/

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
802.11n HT20
CH149

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11n HT20 CH149

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz
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Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT20 CH149
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FECC 15.247 PK

Level in dBpV/
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1-18G
802.11n HT20
CH157

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11n HT20 CH157

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:

Comment:
FCC Electric Field Strength 1-18GHz operate on 5GHz
90T
80T
1 FCC 15.247 PK
70T
E_ 60T ‘ - 7
@ 1 FCC 15.247 AV
©
£
©
>
(0]
-
10 t t } } } ——— 1
1G 2G 3G 4G 5G 6 8 10G 18G

Frequency in Hz

Report Number: 68.950.15.289.01
TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District, Shenzhen City, 518052, P. R.
Fax: +86 755 8828 5299

Page 76 of 115

China Tel. +86 755 8828 6998,



Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT20 CH157
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FECC 15.247 PK

Level in dBpV/
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Frequency in Hz
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1-18G
802.11n HT20
CH165

Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT20 CH165
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz
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Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT20 CH165
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FECC 15.247 PK

Level in dBpV/
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1-18G
802.11n-HT40
CH155

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11n HT40 CH155

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

FCC 15.247 PK

FCC _15.247

AV

Level in dBpV/

4G 5G
Frequency in Hz

Report Number: 68.950.15.289.01
TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District, Shenzhen City, 518052, P. R.
Fax: +86 755 8828 5299

Page 80 of 115

China Tel. +86 755 8828 6998,



Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT40 CH155
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

4 FECC 15.247 PK

Level in dBpV/
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1-18G
802.11n-HT40
CH159

Radiated Emission

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11n HT40 CH159

Common Information
Test Site:
Environment Conditions:
Antenna Polarization:
Operator Name:
Comment:

SMQ EMC Lab.

Horizontal

FCC Electric Field Strength 1-18GHz operate on 5GHz
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Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT40 CH159
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz
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1-18G
802.11ac VTH80
CH155

Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11ac VTH80 CH155
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz

90T
80T

1 FCC 15.247 PK
70T
60t

1 FCC_15.247 AV
50t

Level in dBpV/

1G 2G 3G 4G 5G 6 8 10G
Frequency in Hz

Report Number: 68.950.15.289.01
TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District, Shenzhen City, 518052, P. R.
Fax: +86 755 8828 5299

Page 84 of 115

China Tel. +86 755 8828 6998,



Radiated Emission

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11ac VTH80 CH155
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 5GHz
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18-26.5GHz
No Peak found in pre-scan, only worst case result is listed in this report.
Horizontal
FCC Electric Field Strength 18-26.5GHz
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For 5.2G Band edge
802.11a
CH36

Radiated Bandedge

EUT Information

EUT Model Name: Le Max
Operation mode: Wifi 11a CH36
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC WiFi5.8GHz Bandedge-PK
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Radiated Bandedge

EUT Information

EUT Model Name: Le Max
Operation mode: Wifi 11a CH36
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC WiFi5.8GHz Bandedge-PK
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802.11n HT20

CH36

EUT Information
EUT Model Name:

Operation mode:
Test Voltage:

Comment:

Common Information

Test Site:

Environment Conditions:
Antenna Polarization:

Operator Name:

Comment:

Level in dBm

5__
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Radiated Bandedge

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT20 CH36
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC WiFi5.8GHz Bandedge-PK
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802.11n-HT40

CH38

EUT Information
EUT Model Name:

Operation mode:
Test Voltage:

Comment:

Radiated Bandedge

Le Max
Wifi 11n HT40 CH38

Common Information

Test Site:

Environment Conditions:
Antenna Polarization:

Operator Name:

Comment:

Level in dBm
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Radiated Bandedge

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT40 CH38
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC WiFi5.8GHz Bandedge-PK
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CH42

Radiated Bandedge

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11ac VHT80 CH42
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC WiFi 5.8GHz Bandedge-PK
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Radiated Bandedge

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11ac VHT80 CH42
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC WiFi5.8GHz Bandedge-PK
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For 5.8G Band edge
802.11a
CH149

Radiated Bandedge

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11a CH149

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:

Comment:
FCC WiFi5.8GHz Bandedge-PK
5__
0__
-10t1
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Radiated Bandedge

EUT Information

EUT Model Name: Le Max
Operation mode: Wifi 11a CH149
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC WiFi5.8GHz Bandedge-PK
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-20T 5.725113

26.04

T 5.669486000 GHz
32.603 dBm

Level in dBm

-6 01— } } } } } } } } } } } —1
5625 5640 5660 5680 5700 5720 5740 5755
Frequency in MHz

802.11n HT20

Report Number: 68.950.15.289.01 Page 96 of 115
TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District, Shenzhen City, 518052, P. R. China Tel. +86 755 8828 6998,
Fax: +86 755 8828 5299



CH149

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Common Information
Test Site:
Environment Conditions:
Antenna Polarization:
Operator Name:
Comment:

5.667809000 G Hz

Radiated Bandedge

Le Max
Wifi 11n HT20 CH149

SMQ EMC Lab.

Horizontal

FCC WiFi5.8GHz Bandedge-PK
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Radiated Bandedge

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT20 CH149
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC WiFi5.8GHz Bandedge-PK
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802.11n-HT40
CH151

Radiated Bandedge

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11n HT40 CH151

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:

Comment:
FCC WIiFi 5.8GHz Bandedge-PK
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EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Common Information
Test Site:
Environment Conditions:
Antenna Polarization:
Operator Name:

Radiated Bandedge

Le Max
Wifi 11n HT40 CH151

SMQ EMC Lab.

Vertical

Comment:
FCC WiFi5.8GHz Bandedge-PK
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CH155

Radiated Bandedge

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11ac VHT80 CH155
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC WiFi 5.8GHz Bandedge-PK
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Radiated Bandedge

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11ac VHT80 CH155
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC WiFi5.8GHz Bandedge-PK
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Level in dBm
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For 5.8G Band edge

Report Number: 68.950.15.289.01 Page 102 of 115
TUV SUD Certification and Testing (China) Co., Ltd. Shenzhen Branch
Building 12&13, Zhiheng Wisdomland Business Park, Nantou Checkpoint Road 2, Nanshan District, Shenzhen City, 518052, P. R. China Tel. +86 755 8828 6998,
Fax: +86 755 8828 5299



802.11a
CH165

Radiated Bandedge

EUT Information

EUT Model Name: Le Max
Operation mode: Wifi 11a CH165
Test Voltage:

Comment:

Common Information

Test Site:

SMQ EMC Lab.

Environment Conditions:
Antenna Polarization: Horizontal
Operator Name:

Comment:
FCC WiFi5.8GHz Bandedge-PK
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Radiated Bandedge

EUT Information

EUT Model Name: Le Max
Operation mode: Wifi 11a CH165
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC WIiFi5.8GHz Bandedge-PK

8507000000 G Hz
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Band edge
802.11n HT20
CH165

Radiated Bandedge

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT20 CH165
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC WiFi5.8GHz Bandedge-PK

849740900 G Hz

31.986|dBm 5.941320000 GHz
FCGap gogliggiiBandedge High Jhan
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Radiated Bandedge

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT20 CH165
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC WiFi5.8GHz Bandedge-PK
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Band edge
802.11n HT40
CH159

Radiated Bandedge

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Le Max
Wifi 11n HT40 CH159

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:
Antenna Polarization: Horizontal

Operator Name:

Comment:
FCC WIiFi5.8GHz Bandedge-PK
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Radiated Bandedge

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11n HT40 CH159
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC WIiFi5.8GHz Bandedge-PK

5.911463000.G H
.850016]00 GHz W OQECQDQ.SGZW FiBandedge High Jhan
32.253 dBm )
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Band edge
802.11ac VHT80
CH155

Radiated Bandedge

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11 ac VHT80 CH155
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC WiFi5.8GHz Bandedge-PK
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Radiated Bandedge

EUT Information

EUT Model Name: Le Max

Operation mode: Wifi 11 ac VHT80 CH155
Test Voltage:

Comment:

Common Information

Test Site: SMQ EMC Lab.
Environment Conditions:

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC WiFi5.8GHz Bandedge-PK

5.849643|00GI‘5Z901926500GHZV ' )
20.657 ldBm B G 8G W FiBandedge High (han

Level in dBm

-60 —ttt—+——+——+——+——+——+——+—+——+—+—+—+—+—+—+—+—+—+—+—
5.755 5.78 5.8 5.82 5.84 5.86 5.88 5.9 5.92 5.94 596 5.98 6
Frequency in GHz
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9.6 Duty Cycle

Test Data:
. . Duty Duty Duty Cycle
Mode O(mSTérg)e (F:ﬁ sne?cd) Cycle Cycle Correction Factor
(linear) (%) (dB)
802.11a 2.046 2.163 0.946 94.60 0.24
802.11n HT20 1.923 2.019 0.952 95.24 0.21
802.11n HT40 0.948 1.046 0.906 90.63 0.42
802.11ac VHT80 0.464 0.561 0.827 82.71 0.82
802.11a
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802.11n HT20

Agilent Spectrum Analyzer - Swept SA
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802.11ac VHT80

Agilent Spectrum Analyzer - Swept SA
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10 Test Equipment List

List of Test Instruments

&

No. Equipment Manufacturer Model No. Last Cal. Cal
Interval
SB2603 | EMI Test Receiver Rohde & ESCS30 Dec.19, 1 Year
Schwarz 2014
SB3321 AMN Rohde & ESH2-75 |Jan.18, 2015 | 1 Year
Schwarz
Rohde & Nov.18,
SB2604 AMN Schwarz ESH3-7Z5 2015 1 Year
Radiated Emissions |HUBER+SUHN Jan.19, 2015 1 Year
Cable set ER
SB8501/09 | EMI Test Receiver Rohde & ESU40 Mar. 19, 1 Year
Schwarz 2015
SB8501/04 Bilog Antenna Schwarzbeck | VULB9163 Mzaor'l159’ 1 Year
SB3435 Horn Antenna Rohde & HF906  |Jan.19, 2015 | 1 Year
Schwarz
SB5392/02 Horn Antenna Amplifier AT4560  |May.15,2015 | 1 Year
Research
SB3450/01 | M Semi-anechoic | Albatross 9X6X6  |Oct.09, 2014 | 2 Years
chamber Projects
SB3345 Loop Antenna Schwarzbeck FMZB1516 |Jan.20, 2015 | 2 Years
SB3437 Power meter Rohde & NRVD Jul.03, 2015 | 1 Year
Schwarz
SB3437/01 |  Power sensor Rohde & URV5-Z2  |Jul.03,2015 | 1 Year
Schwarz
SB9721/02 Signal Analyzer Agilent N9020A Jan.05, 2015 | 1 Year
Radiated Emissions |HUBER+SUHN Jan.19. 2015 1 Year
Cable set ER
Radiated Emissions |HUBER+SUHN Jan.19, 2015 1 Year
Cable set ER
- Rohde & Mar.27,
SB8501/17 Preamplifier Schwarz SCU-18 2015 1 Year
- Rohde & Mar.27,
SB8501/16 Preamplifier Schwarz SCU-26 2015 1 Year
Rohde &
SB9059 Preamplifier SCU-40 May.12,2015 1 Year
Schwarz
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&

11 System Measurement Uncertainly

For a 95% confidence level, the measurement expanded uncertainties for defined systems, in
accordance with the recommendations of ISO 17025 were:

ltems Extended Uncertainty
Uncertainty for Conducted Emission 150kHz- 3.50dB
30MHz
Uncertainty for Radiated Emission in 3m 4.5dB
chamber 30MHz-1000MHz )
Uncertainty for Radiated Emission in 3m 4.6dB

chamber 1000MHz-26500MHz
Uncertainty for Conducted RF test

Power level test involved: 2.04dB
Frequency test involved:1.1x10-7
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